

■ 前立腺がん

剤名	薬剤 (略号)	用量	投与時間	投与日	1コース期間
DTX+PSL	ドセタセル (DTX)	70mg/m ²	60分	d1	21日
	アレクニゾロン (PSL)	10mg/日	経口 1日1-2回	連日	
CBZ+PSL	カバジタセル (CBZ)	25mg/m ²	60分	d1	21日
	アレクニゾロン (PSL)	10mg/日	経口 1日1-2回	連日	
	ヘゲフィルグラスチム	3.6mg	皮下注	d3	
IFM	イキサミド (IFM)	60mg/kg	2時間	d1-5	28日
Flutamide	フルタミド (Flutamide)	375mg/日	経口 1日3回	連日	-
Bicalutamide	ビカルタミド (Bicalutamide)	80mg/日	経口 1日1回	連日	-
Enzalutamide	エンザルタミド (Enzalutamide)	160mg/日	経口 1日1回	連日	-
Apalutamide	アパルタミド (Apalutamide)	240mg/日	経口 1日1回	連日	-
Darolutamide	ダロルタミド (Darolutamide)	1200mg/日	経口 1日2回	連日	-
Abiraterone+PSL	アビラテロン (Abiraterone)	1000mg/日	経口 1日1回 (空腹時)	連日	-
	アレクニゾロン (PSL)	10mg/日	経口 1日1-2回	連日	
Chlormadinone	クロルマジノン (Chlormadinone)	100mg/日	経口 1日2回	連日	-
Estramustine	エストラムスチン (Estramustine)	626.8mg/日	経口 1日2回	連日	-
Olaparib	オラパリブ (Olaparib)	600mg/日	1日2回	連日	-